e Assembly

e Operation

¢ Customer
Responsibilities

e Service

e Adjustments

e Repair Parts

Caution:

Read and Follow
all Safety Rules

and Instructions
Before Operating
This Equipment

144815  03/21/94

Qne

Convertible

Sears, Roebuck and Co., Hoffman Estates, IL 60179 U.S.A.




REPAIR PARTS

CRAFTSMAN 22" ROTARY LAWN MOWER MODEL NUMBER 917.373981

18



19A0D) Jamop

piays isng

("z0 02) 'O MOE VS
19z)|iqeis [8n4

(‘1eb gg) uep sen
1M [98ym ubiH

:19MOW UME| Y}IM PBpN[oUl JOU SBLI0SSI0R 3|qe|IBAY

[enuep sJaump

jeseq

MBIog

poy abulpH

Bundg abuiH

INN poadg

pJieng) afieyasiq epis

yoje J00Qq

looQg

Y0SSY6°EV L "ON [9PO - uewsyel) - auibug
PIRiYs sugeq

apIing adoy

jiog s|pueH

alpueH lamo]

180D ujdireH

Mma.10g abulHy

91-8/€ INU}00T

[eoaq labueq

9jjjed juoi4

8 'PID 8/€-1 X ¥2-8/€ MaIDS BUIYOBN peSH XaH
8 'PID 8/€-1 X ¥2-8/€ 1aysepm JedljeH
Jaysepn pauspleH

«CC 9pelg

laydepy ape|g

(29% 15'SL'vL# A9y "ou)) Buisnon JaMOP UMET]
diio eping

NOILdIHOS3a

oleee TZ
LIVES TZ
00eee TZ
0osee TZ
£29¢€ 1Z
£2.8€ TZ
SisvylL - -
€9/l --
Lw8lvl L2
60820, 0L
80820, 69
6E8LYL 89
L0820, 19
6LUXO0VS2SL 99
8SvL0L G9
LELLYL V9
ZLOvEL 29
X2L9E0L 19
6S6LEL 65
6LYX9.9V8 8S
€615 /G
25988 95
26SI1SL 6§
€9¥S8 28
6LVX69800L LS
¥80158 08
£92058 6V
/0158 8y
vLLLPL b
vISIS8  of
LIEBY VY
0£6/8 €
ON 'ON
1Hvd A3

/L X ¥2-014# MaI0g peaH Jeysep xoH
8/1-1 X 91-8/€ mauog Buljloy pessy] peaH xaH
(ybiy) Ajquessy jexoeig s|pueH
(ye) Alqwessy jexoe.ig ajpueH
v/€ X 81-91/ maI0S Bumny pesiy],
(1y61y) 1050829 Bunsnipy [Paum
(yo7) 1950819 Bunisnipy j9aym
laoedg

Buudg iojosjeg

qouy| Iojosjag

Ajquiassy wiy ajxy

laysem aj|1najjeg

91-8/€ Jlog Japnoys

Alquiessy 811  |saym

laysem

dijo Jaurelay

deoqny

G0S# Aoy 0id-1H

As||nd auibug

Bni4 Jayony

UDjS Jeay

a)jjeg Jeay

alyeg abreyosiq

aljyeg epis

ale|d xoeq

/1 X 02-/1 mauog Buidde] xaH
Sjanly dod

1y JooQ Jesy

Jeg |oJjuon)

02-¥/1 INUX207

gouy| e|puey

diip e|qen

/1-1 X 02-¥/1 Yog peaH XxsH
algqeq |0juo) auoz suibug
alpueH Jaddn

NOILdIHOS3a

L600SL ¢v
866068 L
6SvX8290vL O
65¥X6290¥L 6€
/8165 /g
L00X/S.€€1L 9€
L00X6S.e€l  SE
0c6v8 €
$00XSS8058 2€
LE010L 1€
00X 120S8 0
SEEC9  6¢
lc6v8 8¢
182004 Ze
09ies 9¢
6.198 G2
00viL V2
L/9/8 €¢
eySs8 22
€18¢0L le
ovsovlL 02
6.¥X1990%1L L1
6.¥yXo6leel 9l
6.¥XS9€00L SI
6.vXESY00L VI
S0Scisals 2l
SlygelL Lt
LEI8Y 6
605168 8
Geriysals £
9/e89€L 9
l28%8 9
yerosevs €
1980€l ¢
6.¥X880€EEL |
ON 'ON
l4vd A

186€.€°216 HIAGWNN TIAON HIMOIW NMV1 AHVLOYH .22 NYWSL4VHD

S1HVd HIvd3y

19



20

186€.€°216 HIAWNN 13AON HIMOW NMVT AHVLOH .2 NVNS1dVHO
S1dVvd Hivd3d



C/L X9L-0L# M3IOG pesH ued o7-IH €eg168 99 qou} 10jo8jeg Z8010L 81

1aA0) yeysaauqg 21098 SS YEL X 2/L-1 X g/L Jaysep G2/.9 9l
Alquessy begssein Seivl  ¥S 1aysem le4 81188 Gl -
aweld layoren LylvyL €S 1aAoD IsnQg 08088 ¥lL N
8gn_ swel 8bivvL 25 uoluid vS0/eL €l
(b1y) Alqwessy Jsisnipy [saup OL8LS. LY Buiy-3 86000021 2L
Bunds 2618, Oob Alqwaessy au1] B [9aym €800, LI
02-¥/1 INWO0TX8H  SgYLvSAlS 8E Buiysng uojAN 09698 OlI
Bunds 06081 /€ laysem 09les 6
Alqwessy ese) Jean LLG20L 9€E deogny 00V, 8
(4e) Alquiessy Jaisnipy [2aym 60815, S€ dio Jsurejey 6168 /L
Aajind aauq 2solel  ge v/€-2 X 02-v/1 1og ebele) G/800L 9
INN abue|4 xeH 0LoZEL LE neg-A 8/0/€L S
1ano0) anuQg 90820, 82 Z X ¥2-0L# MBIOS BUIYOBW peaH ued 6200S. ¥
V/E X ¥2-0L# M8IOG pesH JoYSem XaH €09evL /g ¥2-0L# INUXY207 08169 €
[eos( J8n0) aAauQ vo/lvL Se [ouo) 8AuQ 9/0/€L ¢
02-¥/1 N0 XaH LO9E9 61 UM pesH aAug 6208y |
ON  ‘ON ‘ON  "'ON
NOlLdIHOS3aa l4vd A3 NOILdIHOS3a ldvd A3

186€.€°216 HIAWNN TIAOW HIMOW NMV1 AHVLOH .22 NVIWSLAVHD
S1HVd Hlvd3d



REPAIR PARTS

KEY

PART
NO.

17490416
137055X004
137053
57072
702710
48373

77881
137051
137074
57079
131484
700343

DESCRIPTION

Tapping Screw 1/4-20 x 1-1/4
Engagement Bracket

Shifter

Seal

Grooved Pin 1/8 x 5/8

Gear Case Halves Kit (Includes Key
Nos. 4,5, and 7)

Bearing

Worm Shaft

Drive Shaft

Hardened Washer

Clutch Yoke

Bushing

22

KEY PART
NO. NO.

13 86447

14 137050

15 750436X
16 750369

17 12000003
18 850848

19 81585X004

NOTE:

22" ROTARY LAWN MOWER - - MODEL NO. 917.373981
GEAR CASE ASSEMBLY PART NUMBER 702511

DESCRIPTION

Plug

Helical Gear
Clutch Jaw
Grease
E-Ring

Hi-Pro Key
Spring Bracket

To reseal housing halves use Locktite No. 515,

Part No. 77923

NOTE:

All component dimensions given in U.S. inches.

1inch =25.4 mm



CRAFTSMAN 4-CYCLE ENGINE MODEL NO. 143.945504
\

MODEL and SERIAL

23



CRAFTSMAN 4-CYCLE ENGINE

REF PART

NO.
1

2
6
7
8

9
12
12B
14
15
16
17
18
19
20
.30

40

41

42

43
45
46
48
50
52
469
70
72
73
75
80
81
82
83
86
-~ 89
90
92
93
100
101
103
110
119
120
125

126

130
135
150
151
166

NO.
36478
26727
33734
34214A

33735
30200
33886
34695
28277
30589
31383A
31335
650548
36281
32600
35801
36073
36074
36075
36070
36071
36072

36076
36077
36078
20381
32875
32610A
27241
35992
29914
35261
34311D
30572
28833
27897
30574A
30590A
30591
30588A
650488
611004
611109
650815
650816
34443A
610118
650814
34961
36477
36476
36471
36472
29314B
29315C

6021A
356395
35991

31673
35827

DESCRIPTION
Cylinder (Includes Ref. #2 and 20)
Dowel Pin
Breather Element
Breather Assembly (Includes
Reference #6, 8, 9, 12 and 12B)

* Breather Gasket
Screw #10-24 x 9/16
Breather Tube
Breather Tube Elbow
Washer
Governor Rod (Includes Ref. #14)
Governor Lever
Governor Lever Clamp
Screw #8-32 x 5/16
Extension Spring
Qil Seal
Crankshaft
Piston, Pin & Ring Set, Std. Size
Piston, Pin & Ring Set, .010" Over
Piston, Pin & Ring Set, .020" Over
Piston & Pin Assembly, Std. Size
Piston & Pin Assembly, .010" Over
Piston & Pin Assembly, .020" Over
(Assemblys Include Reference #43)
Ring Set, Piston, Standard Size
Ring Set, Piston, .010" Oversize
Ring Set, Piston, .020" Oversize
Piston Pin Retaining Ring
Connecting Rod Assy. (Incl. #46)
Connecting Rod Bolt
Valve Lifter
Camshaft (MCR)
Oil Pump Assembly

* Mounting Flange Gasket
Mounting Flange (Incl. #72 thru 83)
Oil Drain Plug
Drain Plug Gasket
Oil Seal
Governor Shaft
Washer
Governor Gear Assy. (Incl. #81)
Governor Spool
Screw 1/4-20 x 1-1/4
Flywheel Key
Fiywheel
Belleville Washer
Flywheel Nut
Solid State Ignition
Spark Plug Cover
Screw, Torx T-15 #10-24 x 1
Ground Wire

* Cylinder Head Gasket
Cylinder Head
Exhaust Valve, Standard Size
Exhaust Valve, 1/32" Oversize
Intake Valve, Standard Size
Intake Valve, 1/32" Oversize
(Al Valves Include Reference #151)
Screw 5/16-18 x 1-1/2
Resistor Spark Piug (RJ19LM)
Valve Spring
Valve Spring Cap
Engine Shroud

24

MODEL NO. 143.945504

REF PART

NO. NO. DESCRIPTION

169 27234A * Valve Cover Gasket

172 32755 Valve Cover

174 30200 Screw #10-24 x 9/16

178 29752 Nut & Lock Washer 1/4-28

182 6201 Screw 1/4-28 x 7/8

184 26756 * Carburetor To Intake Pipe Gasket
185 31384A Intake Pipe (Includes Ref. #224)
186 34337 Governor Link

189 650839 Screw 1/4-20 x 3/8

190 35831 Brake Lever

191 350398 S.E. Brake Bracket (Includes #195)
192 34966 Brake Control Link

193 34965 Brake Spring

194 32309 Retaining Ring

195 610973 Terminal

200 35727 Control Bracket (Incl. #202-205)
202 36482 Compression Spring

203 31342 Compression Spring

204 650549 Screw #5-40 x 7/16

205 650777 Screw #6-32 x 21/32

207 34336 Throttle Link

215 35511 Control Knob

223 650451 Screw 1/4-20 x 1

224 34690A * Intake Pipe Gasket

238 650932 Screw #10-32 x 49/64

239 34338 * Air Cleaner Gasket

241 35797 Air Cleaner Collar

245 35066 Air Cleaner Filter

250 35065 Air Cleaner Cover

260 35826 Blower Housing

262 650831 Screw #1/4-20 x 1/2

263A 35821 Starter Grill

275 36473 Muffler (Includes Reference #277)
2758 391020 Spark Arrestor Muffler (Optional)
277 650795 Screw 1/4-20 x 2-1/4

285 35000 Starter Cup

287 650926 Screw #8-32 x 21/64

290 34357 Fuel Line

292 26460 Fuel Line Clamp

300 35586 Fuel Tank (Includes #292 and 301)
301 35355 Fuel Cap

305 35819A Qil Fill Tube

306 34265 * O-Ring

307 35499 O-Ring

309 650936 Screw #10-32 x 13/32

310 35822 Dipstick

313 34080 Spacer

347 650898 Screw #10-32 x 27/32

370 36261 Instruction Decal

370A 35167 Instruction Decal

380 632681 Carburetor (Includes Ref. #184)
390 590702 Rewind Starter

400 36481 Gasket Set (Incl. items marked®)

NOTE: This engine could have been built with starter
#590637. Refer to the design of the air intake louvers
for part identification (individual starter parts do not
interchange).
RPM Settings: Low: 2450-2750, High: 2900-3200

NOTE: All component dimensions given in U.S. inches
1 inch =25.4 mm



CRAFTSMAN 4-CYCLE ENGINE

CARBURETOR NO. 632681

MODEL NO. 143.945504

REF PART
NO. NO. DESCRIPTION
-- 632681 Carburetor, Complete (Includes
Ref. #184 of Engine Parts List)
1 631615 Throttle Shaft and Lever Assembly
2 631767 Throttle Return Spring
4 631184 Dust Seal Washer
5 631183 Dust Seal, Throttle
6 632504 Throttle Shutter
7 650506 Shutter Screw
16 631775 Fuel Fitting
25 631867 Float Bow!
27 631024 Float Shaft
28 632019 Float
29 631028 Float Bowl O-Ring
30 631021 Inlet Needle, Seat and Clig
(Includes Reference Number 31)
31 631022 Spring Clip
35 36045 Primer Bulb/Retainer Ring
35A 632647 Primer Bulb Filter
40 632682 High Speed Bowl! Nut
44 27110 Bowl Nut Washer
48 631027 Welch Plug, Atmospheric Vent
REF PART
NO. NO. DESCRIPTION
-- 590702 Recoil Starter, Complete
1 590599A Spring Pin (Includes Reference #4)
2 590600 Washer
3 590696 Retainer
4 590601 Washer
5 590697 Brake Spring
6 590698 Starter Dog
7 5890699 Dog Spring
8 590700 Pulley & Rewind Spring Assembly
11 580703 Starter Housing Assembly
(40 Degree Grommet)
12 590535 Starter Rope (98" Long, 9/64" Dia.)
13 590701 Starter Handle

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

REF PART
NO. NO.

590637
590599A
590600
590615
590601
590598
590616
590617
590618A

590619
590620
590638

590535
590452

100 ONOUIAWN - .

—edk ok
wnN

DESCRIPTION

Recoil Starter, Complete

Spring Pin (Includes Reference #4)

Washer

Retainer

Washer

Brake Spring

Starter Dog

Dog Spring

Pulley & Rewind Spring Assembly

gncludes Reference #9 and 10)
pring, Rewind

Cover, Spring

Starter Housing Assembly

(40 Degree Grommet)

Starter Rope (98" Long, 9/64" Dia.)

Starter Handle

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

25



SERVICE NOTES

26



